HANDLE SWITCH (L) WIRING ILLUSTRATION | LHANDLE SWITCH CONNEC;"_?EPE

REAR Cl R COVER
CODE_: 756-1470100 [ APPLICATION : HUNTER CUB CT125 (JA55) CT125 (JASS) EAR CENTER COVE
e

@ Thank you for purchasing Kitaco product. Read and understand the instruction before installing.

—_  ATTENTION (MUST READ) ‘

@ This product is designed and made exclusive for application vehicle, do not use other models. Do not modify
the way which is not listed or it will cause damage and trouble.

@ We are not responsible for violation of law or damages and accidents caused by assembling mistake and
improper setting.

@ Please ask authorized mechanic for assembling and setting. : o= aa L HANDLE

® When installation, must turn main switch OFF, and headlight is completely cool. It might cause of electric . SWITCH HARNESS
shock and burn.

@ Bolts and nuts may get loosen by engine vibration. Make sure not to loosen any bolts and nuts before driving.
@ This instruction sheet is for the instruction for genuine condition.

WINKER RELAY
3P (BLACK) COUPLER

WINKER RELAY
~ d MOUNTING RUBBER
PACKING LIST
FIGURE NAME CODE QTY

- |HANDLE SWITCH ASSY CT125 (JA55) 756-1470101 x1

- |SCREW WASHER M5x16 052-0042016 x2

- |LED WINKER RELAY (3P) 12v100w 755-0400940 x1 , N

- EACH PARTS NAME AND FUNCTION

HOW TO INSTALL - POSITION MATCHING PATTERN PAPER (on this sheet) CT125 - x1 1 Hazard switch

1) Remove side left (L) handle switch connector under meter , then remove L handle switch. (Refer to the wiring
illustration.) Remove L side bar end (inner weight) from handle. (Refer to the bar end install/remove illustration)
2) Make a new hole for installation by using attached pattern paper. (Refer to the illustration 2)

3) Wire Kitaco handle switch harness in the same way as genuine.

4) Install with attached bolt while the new hole and handle switch pin is matched. (Refer to the illustration 4)

(Push cancel type)
XWhen key is OFF,
hazard lamp is not lit up.

2 HEAD LIGHT ®
(HI/LO changing switch)

X Need to use attached screw M5x16 because the genuine (M5x20) one length is different, it cause of break. S'YX{JNSII(-iEEX&VCrEIC_I—'I[YPE)

% Tighten screw from upper side to lower side. (TORQUE:2.5N-m) ABOUT WINKER RELAY 4 HORN SWITCH

5) Change the genuine winker relay to attached Kitaco winker relay. Compare to genuine, flashing may be different, but it is not :

6) Put back the removed parts. Make sure the switch works correctly. anomaly. L 5.PASSING SWITCH
Making new hole X Using attached screw M5x16 !s required. Genuine IMPORTANT! Pattern paper print setting.

2 |Cutthe instruction sheet patter paper, then roll 4 o.ne. (M5x20) length is d!fferent, it cause of brgak. When printing pattern paper, please select "actual size" by print setting option. Except the "actual size", the pattern

to handle pipe. Match the genuine hole position X Tighten from upper side screw and lower side. paper prints smaller than actual, it might make hole out of instruction and cannot fix it. Be careful of it. We are not
as illustration below to decide where to make it. (TORQUE:2.5N"m) responsible for processing error. Please understand before printing.

SCREW  M5x16

MATCH TO GENUINE HOLE POSITION N(%V}SI)H .

Soft ware : Adobe Acrobat Reader DC

PATTERN PAPER

— NEW HOLE PATTERN PAPER
______>€______
03— T ~) (756 10 (FEo ) [ j
;HO: B EIL—2&—)L B8 TR [ GROM/ MONKEY] D5 1
E4>%/ hr—Zm8 ©
CROSS CUB 110 MATCHTO HOLE PRITE-S ARETA—LM | CT125/CB250R |
INSTALL/REMOVE BAR END D (@R " (H) 70x (W) 45mm !
i REDR—SU) T o
RETAINER NAIL P | = L2 |
@ > BEAATS DD X : 296.7 X 209.9mm | e | |
INNER WEIGHT e D . F X '
7 4 RS~ &5 B 1J |
/—? HANDLE BAR RETAINER NOTCH @ E m: l [ ] [ ] I l 296,93 x 20997 =1 ! O 0 ;LH | ;Ié
INSTALL/REMOVE HOLE RETAINER \;'% (7 —_—— . R |
INNER WEIGHT ﬁ If there s a blerm. Tatigue AINER /{ [ ©ACTUALSIZE] «SELECT T\@ |
etc on the parts, change to new ones. @ A7 | oY | GENUINE HOLE |
REMOVE BOLT BY . . O NASLEE: o % RS \
REMOVE srock orver,erc|  TORQUE:ON'm [IPoF DR—SHA BB TREZERD = POSTION I
GRIP/MIRROR \WHILE INNER Apply screw lock to prevent loosing. A (standard place)
HOLDER & WEIGHT IS FIXED. If there is a blem, fatigue and wear etc on the FRE0EECEHRIE) | /\ |
parts, change to new ones. —
e : [ |
© EE /R | |
200727 M-T ‘f\'ﬁ | |
T 577-0015 e el R T
3-8-13 NAGATA HIGASHI- ‘ & !
IKITACO 05AKA,05AKA,JAPAN 1AR=3 I |
BhX=4 =] (e = _— v - ___ __



